
1 | P a g e  

 

CITY OF CAPE TOWN 
 
 
 

 
 
 

WATER & SANITATION DEPARTMENT 
 
 
 
 
 
 
 

 
 

ANNUAL REPORT 2012/13 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 



2 | P a g e  

 

TABLE OF CONTENTS        PAGES 
 

LIST OF TABLES .............................................................................................................. 3 
LIST OF FIGURES ............................................................................................................ 5 
ABBREVIATIONS AND DEFINITIONS ......................................................................... 6 

1. EXECUTIVE SUMMARY ............................................................................................ 7 
2.  POLICY AND REGULATION ..................................................................................... 8 
[...]
7.1. OPERATION AND MAINTENANCE 
7.1.1. Water Network Performance 

 
Figure 16: Water Network Performance as at end of August 2013  

 
 
 
 
 
 



44 | P a g e  

 

There is a general downward trend in burst water mains. This is a result: 
 

 Primarily of increased water mains relays. 

 Pressure management (this only ameliorates the symptoms of ageing 
infrastructure; it does not arrest the aging process). 

 Improved management of network operations. 
 
Table 16: Water Pipework Replaced in as at June 2013  

Regions Sewer (Km) Water (Km) 

Northern Panorama(BLA) 762.06 1012.51 

Northern Panorama (KRF) 1308.44 1402.84 

Tygerberg 1503.69 1710.05 

Ebenezer 601.31 742.86 

SPM 1375.31 1579.91 

Helderberg 1448.44 1599.79 

Hillstar 948.52 1165.11 

Mitchells Plain 562.74 637.25 

Khayelitsha 362.14 412.93 

Total  8872.65 10263.25 
Source: TOC GIS as at June 2013 

 
7.1.2. Sewer Network Performance 
 

 
Figure 17: Sewer Network Performance as at end of August 2013  

 

 The causes of blockages are elaborated on in other sections of this report. 



45 | P a g e  

 

 The sharp increase in spillages is due to the higher than average rainfall and 
the resultant storm water ingress. 

 Increased management of blockages, sewer mains cleaning and sewer 
inspections is urgently required. The following actions have been taken: 

 
- Consultants investigating storm water ingress in worst affected 

catchments (Kuils River area). 
- Increased enforcement of By-laws (Certificate of Compliance of Water 

Installation on Transfer of Ownership in accordance with Water By-law). 
- Sewer Blockage awareness campaign. 
- Capital projects to clean major collector sewers, i.e. Cape Flats 1 and 2.  

 
GIS records indicate the following: 
 
Table 17: Estimated Sewer Rehabilitation Lengths as at January 2013  

Material Length (m) 
Pitch fibre 142 384m 

Clay sewers 258 560m 
Source: Budget Plan (Vol 4), Reticulation, Five year replacement programme 

 
7.1.3. Water Process Control, Maintenance and Management Skill 
 

The current classification of the WTW’s, is according to Section 26 of the National 
Water Act (Act No.36 of 1998). 
 
Monitoring Process 
 
The quality of water produced at the CCT’s water treatment plants is strictly 
monitored on a continual basis to ensure compliance with the South African National 
Standard 241:2011 on drinking water quality. The Scientific Services Branch 
conducts routine sampling and analysis of potable water produced at all water 
treatment plants, distribution as well as inspection of treatment processes.   
 
Scientific services have acquired SANS 17025 certification for laboratory quality 
testing. Expansion of the laboratory is a necessity for improving its capability to 
undertake a wide spectrum of tests. To comply with the requirements of SANS 
241:2011 Scientific Services has expanded the list of determinants analysed and 
increased the amount of monitoring points to comply with the population within the 
Cape Metropolitan distribution area.  
 
The water quality report below indicates the analytical data and approximate 
distribution for Cape Town drinking water. The 12 month rolling average is for the 
period August 2012 to July 2013. The South African National Standards (SANS 
241:2011) Specification for Class I water is also stipulated on this report. This report 
indicates the quality of the drinking water leaving each of the major water treatment 
plants and the approximate distribution areas they service. 
 
 
 
 
 



46 | P a g e  

 

Table 18: Potable Water Quality for the month of July 2013 

Water 
Supply 
Outlets 

Sample 
Points Per 

Water Supply 
Outlet 

Sample 
Points 

Sampled 

Number of Samples 
taken for July 

% Compliance SANS 241 

Chemical 
Micro-

biological 

July Month 12 Month Rolling Average 

Chemical 
Micro-

biological 
Chemical 

Micro-
biological 

Water 
Treatment 

Plants 
10 10 45 45 99 98 99 100 

Reservoir  24 23 104 114 100 100 100 99 

Distribution 126 116 562 576 100 100 100 100 

Informal 
Settlements 

43 37 76 82 100 93 100 95 

Total 203 186 787 817 99.8 97.8 99.8 98.5 

Information for August was not available at the time of reporting due to the processing time required 
to produce the necessary statistics for the above. 

  

Chemical Results:   
 

Sample points BBW 07 (Milnerton Library) fails due to a high Turbidity value. Sample 
point SPW 01 (Noordhoek Environmental Health, Main Road) fails due to high pH 
values. Sample point GPW 03 (Oranjezicht Reservoir Outlet) fails due to high 
Turbidity, Iron, Aluminium and Manganese values. Sample point GPW 09 (Camps 
Bay Drive) fails due to high Iron and Turbidity values. Overall the water is safe to 
drink.  
 

The analyses that fail SANS 241:2011 at the WTP’s for July are Aluminium and 
Turbidity. 

 

Microbiology Results:  
 

The following samples did not comply with SANS 241 bacteriological requirements ( 
<1 E. coli per 100ml) in the month of July 2013: On 2013-07-08 Somerset West 
Treated had an E. coli count of 10 Colony Forming Units (CFU’s) per 100ml and on 
2013-07-22 Mamre Library had an E. coli count of 3 CFU’s per 100ml.  
 
Please see the comments below regarding the informal settlements sample sites. 
 

Chemical analyses notes:  
 
1) PH, Conductivity, Turbidity & Alkalinity are done weekly. 2) Aluminium, Chloride, 
Calcium, Iron, Manganese, Potassium, Sodium, Sulphate, Nitrate, Nitrite, TDS, Total 
Hardness, Chromium, Cadmium, Cobalt, Copper, Nickel, Lead, Vanadium, Zinc, 
Antimony, Arsenic, Selenium, TOC & Fluoride are done every 8 to 9 weeks.  
 

Microbiological monitoring in informal settlements: 
  

The following operational challenges may lead to contamination of samples and 
‘false’ non-compliance results in informal settlements:  

 Plastic communal taps are being used for sampling. These taps cannot be 
flamed prior to sample collection, as required by the sampling procedure, 



47 | P a g e  

 

because of the plastic material.  

 Taps are not dedicated for sampling, as required by sampling procedure, and 
are used by the community.  

 Location of sample taps in close proximity to or just behind the communal toilets 
can introduce cross contamination to the tap as users wash, touch and drink 
directly from the taps. 

 Taps are often dirty and leaking.  
 

7.1.4. Waste Water Operations (Process Control), Maintenance and 
Management Skill 
 

An Operational and Compliance Monitoring Programme that meets the requirements 
of DWA as stipulated in the Green Drop Criteria was drawn up by CCT and is 
implemented by the Municipality. Operational samples are taken on a daily basis at 
all the WWTWs. The compliance samples that are taken on a monthly basis at all the 
WWTWs are analysed at CCT accredited Scientific Services laboratories and 
monthly monitoring and inspection reports are compiled. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



48 | P a g e  

 

7.1.5 Wastewater Treatment non-compliance  
 
Table 19: Wastewater Treatment non compliance from July-June 2012/13 financial year 

 

  
WWTW PROBLEM DEFINITION CAUSES REMEDIAL ACTIONS 

Bellville 

No sample complying on COD, 
Ammonia and E.Coli. One sample 
complying on TSS 

Broken diffusers in North and Centre 
biological reactors are causing poor 
aeration of the biomass.  Experienced 
belt press mechanical breakdowns 
which have reduced the mass of 
sludge to be wasted per day.  The 
plant was affected by industrial 
discharges. The UV disinfection 
system is not in operation due to the 
poor settling pond effluent.  
 
The biomass suffered further oxygen 
deprivation when Aeration Blower 3 
gearbox non-drive end bearing failed 
due to high temperature on 29th 
October 2012 at 12:00. EAM were 
able to restart Blower 4 on 31st 
October at 09:00. 
 
The biomass dissolved oxygen 
concentration continues to be low due 
to broken aeration diffusers. Frequent 
belt press mechanical breakdowns  
reduces the mass of sludge to be 
wasted per day and causes sludge to 
be returned to the reactor via the 
thickener effluent thus adding extra 
organic loading on the works. 
 
 

Some diffusers were replaced. Construction on 
the new Membrane Works is in progress (long-
term plan). A task group comprising Operations 
and EAM electrical and mechanical sections has 
been formed to focus on improving the reliability 
of the dewatering equipment. The settlement 
ponds are in the process if being cleaned out.  
The by-pass pipeline to the UV lights is in 
progress – this will allow the SST effluent to flow 
directly to the UV disinfection unit. 
 
In the process of  installing surface aerators, 
which is envisaged to be completed in about 
3weeks time, in order to  increase residual oxygen 
levels in the  biological reactors 
 
Two surface aerators were installed in North 
reactor on 13th December 2012. This has 
increased the dissolved oxygen concentration of 
the biomass from below 0.1 to 1.0 mg.  Ferric 
chloride dosed into the effluent from the 
bioreactors helped to reduce suspended 
carryover into the final effluent. The effluent 
leaving the Plant, while still non-compliant is 
improving. 
 
The longer term solution is the 20ML/d membrane 
plant (MBR) which is currently under construction. 
In addition, the aeration system (blowers and 
diffusers) in the existing bioreactors needs to be 
replaced once the MBR is commissioned. 
 



49 | P a g e  

 

Have had meetings with acting head of EAM to   
focus on belt press repairs.  The longer term 
solution is the 20ML/d membrane plant which is 
currently under construction 
 
The longer term solution is the 20ML/d membrane 
plant which is currently under construction. 
 
 

Llandudno Non-compliance on TSS 

 
Return RAS valve failed 

 
 
Valve repaired. 

Borcherds 

Quarry 

Non-compliance on TSS, COD  and 
E.Coli 

Maturation ponds are full of sludge 
which is contaminating the secondary 
settling tank effluent which is generally 
compliant with the General Standard.  
 
Two maturation ponds now in 
operation. However not sufficient 
retention time for complete solar 
disinfection. Current HTH disinfection 
unit inadequate for drop the E.coli 
values below 1000counts/100ml. 
 
 

The maturation ponds and bypass channel are 
being cleaned. Procured disinfection units large 
enough to treat 35ML 
 
Extend the bypass pipeline to the secondary 
clarifiers to discharge a better quality effluent to 
the Vygieskraal River.  Separate the secondary 
sludge from the primary sludge to enable better 
control of secondary sludge wasting. 
 
Belt Press one has been repaired. In the process 
separating secondary sludge and primary sludge 
to enable better control of secondary sludge 
wasting. Busy stockpiling and drying out wet 
sludge from maturation ponds. 
 
Management of sludge has been modified to 
increase sludge volumes removed from the 
Works. Adjacent ponds have been cleaned out 
and will be recommissioned in May 2013 which 
will improve effluent quality. 
 
Increase HTH chip dosing units from one to five to 
improve disinfection rate. Clean-out maturation 
ponds after the annual high rainfall season. 



50 | P a g e  

 

Klipheuwel 

Non-complying Ammonia, COD and E 
Coli 

 Septic tank being cleaned out. RBC 
shaft and disk failure. RBC installed 
28/06/2013 and hoping to see effluent 
compliance improvement. 
 
Rotating Biological Contactor No.3 
tripped due to damaged disks. 
Supplementary aeration blower motor 
burnt out. 
 
Influent Ammonia and COD to the 
works is three times higher than 
design (COD and ammonia), so the 
works is organically overloaded. 
 
 

RBC shaft and disc repaired on emergency basis. 
Septic tank to be cleaned out and in the medium 
term to construct a 2

nd
 septic tank. 

 
RBC disks were removed.  RBC returned from 
repairs on the 18th of June 2013 and installed on 
the 28th of June 2013. One new RBC to be 
purchased as a spare unit. 3. New blower to be 
fitted.  
 
Wastewater and Reticulation are monitoring and 
prevent illegal dumping of septic tanks and bucket 
disposal into the system.                                                                                
Building of the second septic tank to handle the 
increased organic loading is proposed for 2013 

Simons Town 

Non-Compliance on COD  Influent contains non-biodegradable 
COD which cannot be removed by 
treatment process. 
 
High concentration of non-
biodegradable COD in influent sewage 
 
 

DWA informed and Permit deviation requested. 
Requested relaxation of COD discharge permit.  
 
Requires an amendment to the Works permit from 
the Department of Water Affairs 

Parow  E.coli 

The chlorine contact channel was 
taken out of commission to remove 
accumulated  sludge.  
 
Disinfection unit was faulty. No 3 
Rotating disc shaft snapped on 3rd 
December 2012 reducing oxygen 
supply by one third. 

The tank was cleaned out and put back into 

operation.  

 
 
Unit to be repaired. Temporary shaft was fitted by 

16th December 2012 and two weeks later, the 

Plant had return to normal. 

Mitchells 

Plain 

Non-compliance on all parameters;  
ammonia, TSS, COD and E.Coli 

Maturation Ponds contaminated with 
sludge due to failure of Archimedean 
Screw Pumps at Intermediate 
Pumpstation. Cleaning/refurbishing of 
maturation ponds. Ponds full of sludge 

Removing sludge from maturation ponds. The 
plant effluent compliant before entering 
maturation ponds. Works will comply when ponds 
refurbishment is completed. Cleaning of ponds in 
progress 



51 | P a g e  

 

Zandvliet Non-compliance Ammonia 
Plant currently operating at its 
maximum design capacity 

Extension to works is being planned and the 
diversion of flow away from the Plant to Macassar 
is part of that extension and will be prioritised.  
The appointment of design consultants will take 
place this FY. 

Westfleur 

Industrial 
Non-compliance ammonia and COD 

Domestic Blower No.1 DE bearing 
failed during the first week of January 
2013. Domestic raw inlet screw No.1 
bottom bearing failed during week 4.  
 
Industrial blowers have been non-
operational for the whole February 
month, blowers faulty up and 
undergoing repairs. 

1. Diverted some domestic flow to industrial 
works. Industrial non-compliant with ammonia. 
Resolved by replacing DE bearing. 
2. Diverted domestic raw sewage to the Industrial 
works because standby screw was also out of 
commission. Industrial works was overloaded 
causing COD and ammonia failures. Temporarily 
resolved by fitting screw 1 motor and gearbox to 
screw 2. 

Cape Flats Non-compliance on COD and  E.Coli 

The retention time on the ponds was 
not sufficient. Secondary Pond No 2 
bridge in embankment causing short 
circuiting of effluent. 

Increased retention time by diverting the flow. 
Repair embankment 

Kraaifontein Non-compliance on COD 

Effluent from the SST is of good 
quality and it meets compliance 
requirement but it gets contaminated 
on the ponds as ponds accumulated 
significant amount of sludge over the 
years. 
 

Ponds by-pass line is built and will be in operation 
end of March 2013. Effluent from SST will go 
straight to chlorine contact chamber. 

Melkbosstrand Non-compliance on TSS and E.Coli 

There is insufficient amount of sand in 
the sludge drying beds which resulted 
to poor dewaterability of sludge and 
extended long hours of dryness. This 
resulted in sludge build-up in the 
reactor which eventually resulted in 
solids carryovers in the SST’s, hence 
TSS and E.coli failure. 

Sand purchased and sludge drying beds filled up, 
solids wasting from the reactor increased. The 
installation of a mechanical sludge dewatering is 
part of a capital project for 2013/14. 

    



52 | P a g e  

 

Potsdam 
Non-compliance on  ammonia and 
E.Coli  

Ammonia – Aeration problems at 08 
works which was caused by 
malfunctioning of the DO’s meter. 
Aeration control is linked to DO 
readings.                                                                